



Institut Français du
Textile et de l'Habillement

Ecully, 06/03/2020

TRACTEL SAS

Mr VIEUX PATRICK

SAINT HILAIRE SOUS ROMILLY

BP 38

10102 ROMILLY SUR SEINE CEDEX

FRANCE

IFTH reference : DL200205-012

TEST REPORT N° 20-00472 E1 - V1

The copie of this document is only authorised in its integral version

PURPOSE OF THE REQUEST

Customer reference :

Date of request : 05/02/2020

Purchase order : Commande validée

Samples supplied on : 19/02/2020

Subject :

N° CE/CL :

N° CQ :

SAMPLE(S) REFERENCE(S)

20-00472-001 : yellow high visibility 75662 600230756622 / orange high visibility vest 75672 3600230756721

DETAILS OF RESULTS

20-00472-001

yellow high visibility 75662 600230756622 / orange high visibility vest 75672 3600230756721

**High-visibility clothing for professional use - Measurement of fluorescent and retroreflective surfaces
NF EN ISO 20471 + A1 (2017)**

PROCESS CONDITIONS

Clothing size : M/XL - stature 165-195 cm - tour poitrine 140 cm

Nature of garment : gilet

Testing location : Ecully

Date of the test : 05/03/2020

RESULTS

Chapter 4.1

Basis material

Retroreflective material

Proportion of basis material in the front size of the garment

Width of retroreflective strips

Chapter 4.2

Concerned paragraph

Result of control

Photo of the garment in the appendix

Material area

0,57 m²

0,14 m²

48 %

50 mm

Requested specific

conceptions

4.2.1

Reached requirements

No

COMMENTS

Cécile VALLON
Laoratory Manager



Versions

Version 1 : Report creation

I.F.T.H. service clientèle

Avenue Guy de Collongue - 69134 ECULLY CEDEX

FRANCE

SIRET 433 430 832 00017

Number of pages : 2 Appendices : 0

If test reports, interpretation reports, comments, advice or observations are translated into a foreign language, only the version in French is valid.

« The uncertainty associated to the result was not explicitly taken in consideration to declare the conformity to the specification. Conformities are given only for the results associated to a specification. *Results of this test report are only valid for specimens subjected to testing at IFTH.* »

* End of report *